Volume No. 75 September 2008

Ty K

Integrated Turnkey Solutions
for Infrastructure Growth

. ' Ution S . 3 _*._._’_ H‘I]""_rg. ¥ “ = |
et __‘:* -3:-;::_'-1'-'-": ﬂﬁ‘-.“___,_l;_:;gg"_ «91 ﬁpﬂsal Sy%t%rw_. ——t W ‘J i
it TR OB oo n R .

Vo) @"’tg.& DeSaljp Yy

! -{f __':__‘ ."; F-H e E:?_;r- x g r]-: ! !
” c=F . rrl K __Q ]
St gt 4t 18" ipeline Pty

Sewad? 0" 6 6tf : |
S Weol WO gnerdy Py
53@ 919 ol g,to fility CO“’]ENJQ hl" |
9 9,90V 08M g Sk
PumP V\(uétrl Vi \
J
1t




C onrentih

2 20
Spotlight

Turnkey Projects for Industrial
& Municipal Infrastructure

7

S POTL|- page 2 [El news

Launched . #%" §

s""‘z:ﬂ' e
ZeroB Water Vending Stations
INDION Chlogen

ZeroB Suraksha Plus

Turnkey
Projects
[...]
7 MTPA and thereafter to 10 MTPA, JSW Steel
is installing a 1.6 MTPA long product mill to
manufacture bar and wire rods. This mill, like
all other steel mills, needed a complete water
cooling and conveyance system comprising
cooling towers, pumps, blowers, filters etc. -
requirements that our subsidiary lon Exchange
Infrastructure is eminently equipped to handle,

page 4 [El news

given their experience and capability in construction of
large projects. lon Exchange Infrastructure with the help
of their steel specialist designed a water systems package
and was awarded the contract by JSW Steel, based on
their comfort level with the design and our proven past
performance.

A Complete Package
® |ndirect cooling water systems of the reheating furnaces
® |ndirect cooling water systems of the bar
rod mill and wire rod mill
® Direct cooling water systems of the bar
rod mill and wire rod mill

Each of these water systems incorporates
complete pumping systems, piping, cooling
towers and side stream filters for cooling
towers, and also includes all related
instrumentation, automation, electricals

etc. Additionally, the direct cooling water
system comprises a series of vertical high rate
pressure filters for mill scale filtration. The
contract includes the complete design of the
civil structures for the complex along with
sizing of critical process civil structures like
the scale pit etc.

Subsequently, we have been awarded the
turnkey contract along with 10-year 0&M of
the waste water recycling system at

JSW Steel.

Indirect Cooling Water Pump House



S POTL- page 5 [El news

Revvin g U D for Complete central utility complex (CUC)

for the 1,40,000 vehicle manufacturing
General

plant of General Motors India Pvt. Ltd. at

I\/l O t O rS | n d | a Talegaon, Pune, Maharashtra

Effluent Treatment Plant
- L 'f

Compressors Hot Water Generators LPG Storage Motor Control Cntre
eneral Motors India Pvt. Ltd. is a wholly owned expertise and extensive domain knowledge in water and
subsidiary of General Motors Corporation (GM), the waste water treatment as well as in piping, electricals,
world's largest auto maker headquartered in Detroit, instrumentation ete. successfully won GM's confidence in
USA with over 130 car and truck manufacturing facilities our capability to undertake the entire central utility complex.
spread over 33 countries. The annual global industry sales Working closely with the customer and various package

leader for 76 years, GM today
employs about 284,000 people
around the world, with global
sales of US $180 billion. In 20086,
9.1 million GM cars and trucks
were sold globally under well
known brands such as Buick,
Cadillac, Chevrolet, GMC, GM
Daewoo, Holden, HUMMER,
Opel, Pontiac, Saab, Saturn and
Vauxhall.

suppliers, the complete utility
package was designed and
offered to General Motors.

After review and discussions
with the worldwide facilities
group and the General Motors
India project team, the

contract was awarded to

lon Exchange Infrastructure for
the turnkey design, engineering,

Top officials of General Motors, Mr. Robert Moran (Asia Pacific procurement and construction
GM has one plant in India, in Halol, Manufacturing Head) and Mr. Philip Kinlie at General Motors of the central utility complex.

Guijarat, and the second project at  India’s Central Utility Complex for the inauguration of the Following its commissioning, the
Talegaon was planned considering water treatment plant and compressed air system.
the huge growing market for automobiles in India. Through in to operate and maintain the complex for General Motors
their worldwide facilities group, GM was scouting for an India.

organisation to undertake the design and construction of the
complete utility complex for the Talegaon car plant.

lon Exchange Infrastructure, with its project management

lon Exchange team has moved

The central utility complex produces and delivers all required
utilities like compressed air, potable water, process water, hot
water, etc. to the paint shop. The waste water from the car



S POTl- page 6 [El news

plant is collected at the central utility complex, treated in the ~ The water treatment plant and all accessories are designed
waste water treatment plant and delivered to the site sanitary  and supplied by lon Exchange India, and the 600 m*/day
sewer. effluent treatment plant and all accessories by our joint
venture lon Exchange Waterleau.
The various systems constructed by lon Exchange Infrastructure include: On-site and classroom training
Raw water treatment for MIDC-supplied fresh water covering process, technological,
operation and maintenance
aspects of the plant were imparted
to the client's personnel. All the
systems were integrated into the
central utility complex building
which also houses the laboratory,
office complexes etc. The systems
provided are fully automatic with
state-of-art instrumentation
and automation. The complete
electrical work, piping, pipe
racks, storage tanks & building
construction were undertaken by

Process water treatment to produce demineralised water for the paint shop
Potable water treatment for the plant's drinking water

Waste water treatment plant to treat waste water from various shops within

the car plant including oily waste water from phosphate stages, the ELPO waste

water and general waste water

® Compressor to generate compressed air at required flow and pressure for the
complete car plant

® Hot water generator along with chimney and other accessories to deliver hot

water at required temperature for the paint shop

Welder water treatment and cooling package for the body shop

DG set for power backup

LPG storage yard with bullets and necessary safety infrastructure

Fire fighting systems

lon Exchange Infrastructure.

Urban Infrastructure Project

at Rampur

Project for laying deep sewer network
for Zone II of Rampur City, Uttar
Pradesh, for the Regional Centre of

Science and Environment

on Exchange received the contract for laying

54 kms of deep sewer network for Zone Il of

Rampur, from The Regional Centre of Science and
Environment. Tetratech India, subsidiary of US MNC
Tetratech, was the project monitoring consultants for
this contract. The work involved laying a sewer network
of RCC piping ranging from 150 mm to 1000 mm dia.
in very narrow stretches of the city at depths extending
from 1.5 to 8 m. The project was executed by
lon Exchange Infrastructure and supervised by C&DS
(Uttar Pradesh Jal Nigam).

Since some of the stretches were so narrow that normal
excavation was not possible, about 1 km of sewer
network was executed using trenchless technology.
Laying around 700 m of sewer piping in a day at peak
work progress, the complete network of 54 kms was
completed within nine months, including the monsoon
period.




O NWARD MARCH

Steel
Solutions

Surge Supreme

JSW Steel Recycles
Cooling Tower Blowdown

A milestone contract for us - the first
water recycling plant for an integrated
steel plant in India

SW Steel made use of fresh water from the Tungabhadra

River for their operations at Toranagallu, Bellary in

Karnataka. Keen on reducing fresh water intake, as a first
step JSW decided to treat the cooling tower blowdown from
three units viz. the hot strip mill, basic oxygen furnace (BOF)
and cold rolling mill (CRM); this water was not being treated
and was used mostly for low-end applications such as pellet
plant and slag quenching.

lon Exchange India was awarded the contract for treating
125 m®/h cooling tower blowdown which will give 105 m*/h
reverse osmosis (RO) permeate of excellent quality, with TDS
< 250 ppm. The process comprises physico-chemical
treatment with high rate solids contact clarification, sand
and carbon filtration, ultra filtration and two-stage RO. The
treated water will be used for high-end applications like the
process requirements of the CRM. The RO reject will be used
for slag quenching.

The contract is on EPC plus O&M model as, apart from
constructing the plant, the scope includes 10-year complete
O&M services - inclusive of manpower, maintenance and
supply of all spares, chemicals anc{_co ‘sumables.

page 7 [El news

Diffused air
floatation

Aeration
Tanks

and handed over the Phase-I, of the 2200 m3/day

effluent treatment plant for JSW Steel's CRM unit
at Bellary. In the Phase Il effluent treatment plant,
under commissioning, the complex effluents from

| on Exchange Waterleau successfully completed

various CRM (;hratio_ns containing very high oil and
re i heavy metals in highly acidic
e treated in a specifically

2ve safe disposal standards in
\- ol -hoard requirements. This
! ge India’s success in



O NWARD MARCH oage 8 IEI news

Essar Contract for
Effluent Treatment

ssar Steel Ltd. awarded lon Exchange Waterleau the
contract for effluent treatment plant for its CRM unit

at Hazira. The treatment scheme involves customised, turnkey execution of 960 m3/day
segregated treatment of various streams to treat very high

Auto Success

Ion Exchange Waterleau was awarded

. : - . effluent treatment plant for Maruti
oil and grease, organics, heavy metals in highly acidic and

alkaline streams to achieve safe disposal standards in line Suzuki’s greenfield project at Manesar,
with requirements of the pollution control board; the plant
is PLC operated, with SCADA monitoring. With this, the
steel sector has underscored its confidence in lon Exchange
Waterleau's expertise in the field.

Haryana

ight from inception lon Exchange India has

been the preferred vendor of Maruti Suzuki,

with contracts for water, effluent and sewage
treatment and effluent recycling entrusted to us as per

Maruti's expansion programme. Understandably, way
back in 1997, we were the obvious choice for the first
ever effluent recycling based on reverse osmosis in the
automobile sector.

So, no surprise then that the turnkey concept-to-
commissioning contract for effluent treatment plant
was awarded to lon Exchange Waterleau, for Maruti
Suzuki's 300,000 cars/year expansion project at Manesar,
Haryana. Effluents from all the operations are treated

in a 960 m®/day centralised effluent treatment plant
Water treatment plant (high rate solids contact clarifier, ultra comprising dissolved air floatation followed by aerobic
filtration, reverse osmosis and demineralisation) commissioned at bio-degradation and regenerative filtration. The treated
BMM lIspat, Hospet, Karnataka. output will be reused for auxiliary applications and

gardening.

Flying High
From L&T, Chennai, Tamil Nadu, an order for three multigrade A 23 m®/day new generation packaged sewage treatment

filters and a softener for the - plant for Bangalore International Airport.
International Airport at Hyderabad.




O NWARD MARCH

hen Heineken, the world's leading beer
manufacturer, decided to put up a greenfield
project in India - Asia Pacific Pearl Pvt. Ltd. at
Hyderabad, to produce their world famous brands,
lon Exchange was the obvious choice for water and waste
water management, particularly as breweries produce
complex effluents high on organics.

Based on global domain expertise of many years in treating
brewery effluent, lon Exchange Waterleau was awarded the
order for a 1000 m*/day effluent treatment plant. The state-
of-the-art, PLC operated plant comprises a LUCAS anaerobic
system (UASB), which converts 2000 kgs/day of COD into the
valuable by-product of biogas, followed by a LUCAS secondary
aerobic system based on cyclic activated sequencing batch
reactor (SBR) treatment process. The LUCAS SBR treatment
process offers the advantages of a compact, modular, easy to
operate-and-expand system with less maintenance compared
with conventional systems, due to the absence of a secondary
clarifier mechanism and sludge recirculation pumps.

To conserve water, it was decided to recycle the treated
effluent for use in utility and auxiliary applications. The
recycle system added on comprises a high rate solids contact
clarifier for silica removal, regenerative filtration followed

by ultra filtration and reverse osmosis. Biogas, as an energy
source, and water from the effluent recycling plant are the
net resource gains. The water treatment and management
system was supplied by lon Exchange India thus completing
total water management solutions for the brewery.

on Exchange

Waterleau's first

export order, from
Asia Pacific Brewery,
Sri Lanka, is for
augmentation of the
existing 250 m?/day
effluent treatment

plant to 500 m*/day

by inclusion of LUCAS
anaerobic system (UASB)
followed by upgradation
of the existing aerobic
biological system.

page 9 [El news

Restoring
Clear
Waters

he eutrophication of the large 50 hectare Hebbal lake
at Bangalore was adversely affecting realty value in the

vicinity and had also become a prime impediment to the
development of a high end complex in the area by East India
Hotels (Oberoi chain), Delhi.

LUCAS technology offered by lon Exchange Waterleau is the
ideal solution for nutrient removal to abate eutrophication of
water bodies. Together with East India Hotels, lon Exchange
Waterleau took up this lake cleaning and restoration project.
lon Exchange Waterleau installed a state-of-the-art 4 MLD
capacity
sewage
reclamation
plant based on
its proprietary
technology of
cyclic activated
sequencing
batch reactor

process with
co-current removal of nutrients - the culprits behind the
eutrophication. The cyclic sequencing batch reactor (SBR)
technology of lon Exchange Waterleau is ideal for sewage
and industrial effluent reclamation as it offers very compact
modular solutions (requiring just 25 per cent area of
conventional systems) that are also very user friendly with
PLC operations. lon Exchange Waterleau will also undertake
the responsibility of operating and maintaining the system.

The treated sewage, free from organics and nutrients, will be
used to replenish water losses from this large water body. The
restored lake has not only added to the aesthetics and value
of the area but will be developed as a recreational tourist
attraction to generate revenue.



O NWARD MARCH

Water Power

page 10 [El news

Ion Exchange is presently engaged in providing water systems for several power projects

of the National Thermal Power Corporation (NTPC) and Reliance (ADA) groups.

he Indira Gandhi Super Thermal Power Project

(IGSTPP) is a prestigious 3x500 MW project linked to the

Commonwealth Games scheduled in 2010. This project
is being set up at Jhajjar, in Haryana by the Aravali Power Co.
(P) Ltd., a venture jointly promoted by NTPC along with the
governments of Delhi and Haryana. lon Exchange India has
been awarded the contract for the demineralisation
plant, the core and qualitative requirement for
any thermal power plant.

Reliance (ADA) Group, the leading
promoters of power projects in the
private sector, are currently at an
advanced stage of executing two
projects in Uttar Pradesh - at
Rosa (near Shahjahanpur) and at
Parichha (near Jhansi).

osa Power Supply Company
Limited (RPSCL), a fully owned
subsidiary of Reliance Energy, is
developing a 600 (2x300) MW coal-fired power
project, Rosa Phase |, at Rosa village in Shahjahanpur.
The complete water system that includes 2 x 1675 m3/h
pretreatment, 2 x 80 m*/h demineralisation plant and the
cooling water treatment system is being designed, engineered
and built by us. The drinking water reverse osmosis system too

for the Rosa township has been awarded to us.

eliance Energy Ltd. is the EPC contractor for the

2x250 MW Parichha Thermal Power Station for Uttar

Pradesh Rajya Vidyut Utpadan Nigam. For this project
as well, our 44 years of expertise in total water management

provided them the confidence to entrust us with the
design, engineering and construction of the complete water
system including 2 x 1260 m3/h pretreatment, 2 x 85 m3/h
demineralisation plant and cooling water treatment system.

While civil construction portion in both contracts is retained
by Reliance, the civil design and engineering is being